



Certificate of Analysis

Covestro LLC
1 Covestro Circle
Pittsburgh PA 15205

PolyOne Distribution
COA Recipient
114 Morehead Rd
Statesville NC 28677-2744

Date 2022-04-05

Page 1 / 3

Product name TEXIN 983A 000000 (FORMERLY TEXIN 983) NE.635 KG CARDBOARD BOX	Product number 02996042
---	-----------------------------------

Customer purchase order data

Ship-to party 3373314 PolyOne Distribution	Order quantity 19050 KG	Cust. purchase order	Cust. product code PD98300000060
---	----------------------------	----------------------	-------------------------------------

Order data

Order no.	Delivery no.	Quantity delivered 19050 KG
-----------	--------------	--------------------------------

Batch data

Batch no.	Quantity delivered 4445 KG	Date shipped 2022-04-05
-----------	-------------------------------	----------------------------

Inspection 040008321384	Method	Result	Unit
Melt Flow	IM 1099-A (190°C/8.7KG)	35	g/10min
Tensile Strength at Break	IM 453-A	3500	PSI
Elongation	IM 453-A	660	%
Tensile Strength at 100% Elongation	IM 453-A	725	PSI
Shore Hardness A	IM 436-B	84	

If any question related to this certificate arise, please contact:
Tel.: 877-229-3778

This report has been processed electronically and is therefore not signed.
This report may not be reproduced except in full without the written permission of the originator.